
tpomag.com
MARCH 2015

THE TEAM IN CLARKSVILLE, TENN., MADE 
A STRONG RECOVERY FROM AN EPIC FLOOD
PAGE 36

Away
Washed

Technology Deep Dive: 
High-rate compressible- 

media filter
PAGE 30

Tech Talk: 
Troubleshooting pH analyses
PAGE 62

Building the Team: 
Creating a succession plan

PAGE 42

SHOW 
ISSUE

Chris Lambert  
Public Utilities Senior Director,
Water/Wastewater Division
Clarksville, Tenn.





NOT YOUR ORDINARY  
RECEIVING SYSTEM
Grow your business with a Raptor Septage  
Acceptance Plant. 

Speak to one of our experts at 630.837.5640 or  
email us at sales@lakeside-equipment.com for  
more product information.

Raptor  Septage Acceptance Plant 

Removes debris and inorganic solids from municipal, industrial and 
[...]
Demers, assistant director of Public Works, Waste Water Division, has made 
numerous improvements that boost efficiency and performance.

The city didn’t leap back in blindly. Demers, with Guy Casavant, direc-
tor of Public Works, and Tom Milligan, P.E., city engineer and director of 
wastewater, first mapped out a strategy that began with building a team of 
professionals, each with essential skills, from plant and lab operation to 
trades like electrical, carpentry, plumbing and instrumentation.

The payoff is that the team has made substantial modifications and 

upgrades largely in-house. “The city knew and OMI knew that they weren’t 
here forever,” Demers says. “They were here to get the city back in compli-
ance, and they did that well. Once they got things situated, the city realized 
that with good staff we could run the plant again. The team we put together 
has saved the city a bunch of money. The work they’ve performed is just 
amazing.”

 
GETTING PAST TROUBLE

Biddeford, a Maine beach community of about 20,000 half an hour south 
of Portland, has a 3.5 mgd (design) activated sludge treatment plant for the 
city proper and a 30,000 gpd rotating biological contactor plant that serves 
oceanfront properties in a tidal area known as Biddeford Pool, about six 
miles south of downtown. Demers and his team also operate and maintain 
nearly 40 miles of collections system and 24 pumping stations.

The city once was home to a large mill district with shoe, blanket and 
other clothing and textile manufacturing. Most of those industries have 

Taking It

Back A COASTAL MAINE COMMUNITY BUILDS  
A MULTI-TALENTED TREATMENT PLANT TEAM 
AND RESUMES CONTROL OF OPERATIONS  
AFTER SEVERAL YEARS OF CONTRACTED SERVICE

STORY: Ted J. Rulseh
PHOTOGRAPHY: Gabe Souza

wastewater: PLANT
top performer

Many hands have worked hard  
to make multiple improvements to 
the Biddeford facility. Plant team 
members have handled a great  
deal of the work in-house.

moved out and some mills have been converted to housing units, shops, res-
taurants and breweries. The sewer network has about 4,020 residential, 460 
commercial and 12 significant industrial users.

The main treatment plant was built in 1962. By the early 1990s it had 
fallen out of repair and out of date and its effluent out of compliance. From 
1996 to 1998, under OMI’s direction, Biddeford completed a major treatment 
plant upgrade, ordered by the U.S. EPA. The new plant included an activated 
biotower upstream of two aeration basins, followed by a pair of secondary 
clarifiers. “All the buildings were replaced except one,” says Demers. “The 
one that stayed was the dewatering building, which ended up with two belt 
filter presses.”

 
TUNING THE PROCESS

Engineers chose the biotower for its ability to treat industrial flows and 
resist toxic shock loadings. “BOD and TSS were in the low teens after the 
tower,” says Dan Laflamme, chief operator. “At that point the aeration basins 

City of Biddeford (Maine) Waste Water  
Treatment Facility
BUILT: | 1962, upgrade 1998
POPULATION SERVED: | 20,000
FLOWS: | 3.5 mgd design, 2.6 mgd average
TREATMENT LEVEL: | Secondary
TREATMENT PROCESS: | Activated sludge
RECEIVING WATER: | Saco River
BIOSOLIDS: | Landfilled
ANNUAL BUDGET: | $1.52 million (operations)
WEBSITE: | www.biddefordmaine.org
GPS COORDINATES: | Latitude: 43°30’11.30”N; longitude: 70°27’8.64”W 

The team at the Biddeford Waste Water Treatment Facility includes, from left, Mike Jones, John Sevigny, Ron Kinney, Steve Collomy, Alex Buechner, Jim Lewis, 
Jeff Demers, Tony Ellsworth, Jay Allen, Brian Phinney, Jon Koestner, Tom Milligan, Steve Demers, and Dan Laflamme.

‘‘The team we put together has saved the city a bunch of money. 

The work they’ve performed is just amazing.”
JEFF DEMERS



14     TREATMENT PLANT OPERATOR

pair of inclined screw presses (Huber Technology). The resulting cake at 24 
percent solids (350 dry tons per year) is hauled to a landfill by Public Works 
staff. The plant team is exploring composting at a nearby contract facility.

 
RESUMING CONTROL

Demers came to Biddeford in 1995 as an OMI employee; the city hired 
him a year later as it took over responsibility for the collections system. “We 
worked on the system for a couple of years and made some nice improve-
ments,” Demers recalls. “A few years later the city decided to take the pump 
stations back. During that process, we implemented a new SCADA system 
and did some pretty intensive vacuuming of the sewers. Our crew received 
a 2006 achievement award from the state Department of Environmental Pro-
tection [DEP].”

In 2002, the city resumed operations of the Biddeford Pool treatment 
plant. “In 2009, we decided to take on the big bear here at the main treat-
ment facility,” says Demers. “The challenge was show-

ing that we could do it, and do it cost-effectively. I 
can tell you we have done both. The DEP is very 
happy with what we have done here, and the city 
fathers are happy as well. In our five years running 
it, we have saved about $850,000 in operating costs.”

A strong team made it happen. “Guy, Tom and I 

sat down and figured out what we needed to run the plant,” says Demers. 
“We looked at our staff and the skills they had, looked at the budget, and 
came up with the positions and the skills we thought were necessary.” 

Then came the hiring: “We knew, No. 1, that we needed a good person 
who could wrap arms around operations and compliance. That’s where Dan 
Laflamme came in.” At the time Laflamme was an electrician for the South 
Portland treatment plant. He had worked on a number of treatment plants 
and pump stations while with a construction company and while self-employed 
for several years as an electrical contractor.

Demers observes, “Dan is a great operator and his knowledge from work-
ing at several plants and seeing how they’re run has really helped us a lot. 
And if we have an electrical issue we need to iron out quickly, he will put his 
electrician’s belt on and help us.”

The city also brought on two OMI employees: Tony Ellsworth, lead oper-
ator who also keeps the plant’s safety program on track, and Alex Buechner, 

BEYOND THE PLANT
The collections crew has been integral 

to the success of Biddeford’s wastewater 
system since the city resumed control after 
a period of contract operation.

“The street crew is very important to 
us,” says Jeff Demers, assistant director  
of Public Works, Waste Water Division.  
“We have a combination unit out there for 
cleaning catch basins and scum pits and 
jetting lines. If we need something done 
here at the plant, they come with the boom 
truck and help us. We have a pump station 
team of two guys who do an excellent job.”

The collection system team includes 
Ron Kinney, supervisor; Jeremy Court, 
sewer system technician; Jason Buda, 
sewer system utility specialist; Jay Allen, 
sewer system operator; and Mike Jones 
and John Sevigny, pump station 
technicians.

‘‘As a Biddeford taxpayer,  

I’m pleased to know the 

people working here have the best  

interests of the city and the plant 

at heart. I’ve seen a lot of plants, 

and I really like the attitude and  

the motivation I see here.”                                
DAN LAFLAMME

were almost a polishing treatment before the clarifiers.”
In 2012, seeing greatly reduced industrial flows, the plant team took the 

biotower offline. “We get good treatment straight from the basins and we 
save a lot of energy,” says Laflamme. “We used to run two or three pumps 
under normal flow. We used a 75 hp pump just to lift influent to the top of 
the tower. Now we typically modulate one pump [to feed the aeration basins].” 

Treatment starts with a pair of traveling bar screens with rakes (Lake-
side Equipment), each designed for 10 mgd, the plant’s peak design flow. 
Next comes a two-channel PISTA Grit system (Smith & Loveless), also sized 
for 10 mgd. Water from that system enters a single channel leading to an 
influent pumping station with four 75 hp pumps (Flygt – a Xylem Brand).

A 125 hp centrifugal blower (Hoffman) and a 100 hp turbo blower (APG-
Neuros) feed air to the aeration basins. The city has ordered two EE-pac 
high-efficiency screw blowers (Universal Blower Pac) with an operating range 
of 400 to 2,000 scfm at 8.3 psig to replace the Neuros blower; the Hoffman 
unit will remain as a backup unit. 

The blowers feed air to the basins by way of fine-bubble diffusers (Sani-
taire). The flow then proceeds to two 80-foot-diameter secondary clarifiers 
(Ovivo and FMC). Secondary effluent is disinfected with chlorine and dechlo-
rinated with sodium bisulfite. Final effluent discharges to a tidal zone of the 
Saco River.

Two rotary lobe pumps (Boerger) alternately draw waste activated sludge 
from the clarifiers and deliver it to a pair of 20,000-gallon holding tanks, 
“small for a facility our size,” says Demers. That material is dewatered on a 

Biddeford Waste Water Treatment Facility
PERMIT AND PERFORMANCE

 INFLUENT PERMIT EFFLUENT

  30 mg/L monthly average
BOD 100-150 mg/L  45 mg/L weekly average 10 mg/L
  50 mg/L daily maximum

  30 mg/L monthly average 
TSS 100-150 mg/L 45 mg/L weekly average 10 mg/L
  50 mg/L daily maximum

Steve Collomy (left) and Jon 
Koestner change out a motor on 
a water strainer (S.P. Kinney) — 
just one example of the tasks the 
plant team has handled without 
outside assistance. 

Jon Koestner (left) and Steve Demers check the cake consistency in the Huber 
screw press during normal maintenance rounds.



tpomag.com    March 2015   15

pair of inclined screw presses (Huber Technology). The resulting cake at 24 
percent solids (350 dry tons per year) is hauled to a landfill by Public Works 
staff. The plant team is exploring composting at a nearby contract facility.

 
RESUMING CONTROL

Demers came to Biddeford in 1995 as an OMI employee; the city hired 
him a year later as it took over responsibility for the collections system. “We 
worked on the system for a couple of years and made some nice improve-
ments,” Demers recalls. “A few years later the city decided to take the pump 
stations back. During that process, we implemented a new SCADA system 
and did some pretty intensive vacuuming of the sewers. Our crew received 
a 2006 achievement award from the state Department of Environmental Pro-
tection [DEP].”

In 2002, the city resumed operations of the Biddeford Pool treatment 
plant. “In 2009, we decided to take on the big bear here at the main treat-
ment facility,” says Demers. “The challenge was show-

ing that we could do it, and do it cost-effectively. I 
can tell you we have done both. The DEP is very 
happy with what we have done here, and the city 
fathers are happy as well. In our five years running 
it, we have saved about $850,000 in operating costs.”

A strong team made it happen. “Guy, Tom and I 

sat down and figured out what we needed to run the plant,” says Demers. 
“We looked at our staff and the skills they had, looked at the budget, and 
came up with the positions and the skills we thought were necessary.” 

Then came the hiring: “We knew, No. 1, that we needed a good person 
who could wrap arms around operations and compliance. That’s where Dan 
Laflamme came in.” At the time Laflamme was an electrician for the South 
Portland treatment plant. He had worked on a number of treatment plants 
and pump stations while with a construction company and while self-employed 
for several years as an electrical contractor.

Demers observes, “Dan is a great operator and his knowledge from work-
ing at several plants and seeing how they’re run has really helped us a lot. 
And if we have an electrical issue we need to iron out quickly, he will put his 
electrician’s belt on and help us.”

The city also brought on two OMI employees: Tony Ellsworth, lead oper-
ator who also keeps the plant’s safety program on track, and Alex Buechner, 

BEYOND THE PLANT
The collections crew has been integral 

to the success of Biddeford’s wastewater 
system since the city resumed control after 
a period of contract operation.

“The street crew is very important to 
us,” says Jeff Demers, assistant director  
of Public Works, Waste Water Division.  
“We have a combination unit out there for 
cleaning catch basins and scum pits and 
jetting lines. If we need something done 
here at the plant, they come with the boom 
truck and help us. We have a pump station 
team of two guys who do an excellent job.”

The collection system team includes 
Ron Kinney, supervisor; Jeremy Court, 
sewer system technician; Jason Buda, 
sewer system utility specialist; Jay Allen, 
sewer system operator; and Mike Jones 
and John Sevigny, pump station 
technicians.

‘‘As a Biddeford taxpayer,  

I’m pleased to know the 

people working here have the best  

interests of the city and the plant 

at heart. I’ve seen a lot of plants, 

and I really like the attitude and  

the motivation I see here.”                                
DAN LAFLAMME

Tideflex® Technologies   600 N. Bell Ave.   Carnegie, PA 15106   412.279.0044   www.tideflex.com

The Tideflex® Mixing System (TMS) is extensively CFD modeled,
scale modeled and field validated to improve storage tank water
quality by eliminating short circuiting and achieving complete
mixing. The TMS is a green technology that does not require an
outside energy source or maintenance, resulting in major cost
savings over a minimum 30-year life. For every tank and 
reservoir,  Tideflex® Engineers select the optimum TMS 
configuration and provide a mixing and water age analysis to
confirm complete mixing based on volume turnover. 

NSF®
United States Patent #7,104,279

SCALE MODELING

CFD MODELING

Circular 
Reservoirs

StandpipesElevated 
Tanks

Rectangular
Reservoirs

Improves Water Quality and the Environment In One Step

TPO Mar 2015 Ad_Layout 1  1/28/15  10:30 AM  Page 1

were almost a polishing treatment before the clarifiers.”
In 2012, seeing greatly reduced industrial flows, the plant team took the 

biotower offline. “We get good treatment straight from the basins and we 
save a lot of energy,” says Laflamme. “We used to run two or three pumps 
under normal flow. We used a 75 hp pump just to lift influent to the top of 
the tower. Now we typically modulate one pump [to feed the aeration basins].” 

Treatment starts with a pair of traveling bar screens with rakes (Lake-
side Equipment), each designed for 10 mgd, the plant’s peak design flow. 
Next comes a two-channel PISTA Grit system (Smith & Loveless), also sized 
for 10 mgd. Water from that system enters a single channel leading to an 
influent pumping station with four 75 hp pumps (Flygt – a Xylem Brand).

A 125 hp centrifugal blower (Hoffman) and a 100 hp turbo blower (APG-
Neuros) feed air to the aeration basins. The city has ordered two EE-pac 
high-efficiency screw blowers (Universal Blower Pac) with an operating range 
of 400 to 2,000 scfm at 8.3 psig to replace the Neuros blower; the Hoffman 
unit will remain as a backup unit. 

The blowers feed air to the basins by way of fine-bubble diffusers (Sani-
taire). The flow then proceeds to two 80-foot-diameter secondary clarifiers 
(Ovivo and FMC). Secondary effluent is disinfected with chlorine and dechlo-
rinated with sodium bisulfite. Final effluent discharges to a tidal zone of the 
Saco River.

Two rotary lobe pumps (Boerger) alternately draw waste activated sludge 
from the clarifiers and deliver it to a pair of 20,000-gallon holding tanks, 
“small for a facility our size,” says Demers. That material is dewatered on a 

Biddeford Waste Water Treatment Facility
PERMIT AND PERFORMANCE

 INFLUENT PERMIT EFFLUENT

  30 mg/L monthly average
BOD 100-150 mg/L  45 mg/L weekly average 10 mg/L
  50 mg/L daily maximum

  30 mg/L monthly average 
TSS 100-150 mg/L 45 mg/L weekly average 10 mg/L
  50 mg/L daily maximum

Steve Collomy (left) and Jon 
Koestner change out a motor on 
a water strainer (S.P. Kinney) — 
just one example of the tasks the 
plant team has handled without 
outside assistance. 

Jon Koestner (left) and Steve Demers check the cake consistency in the Huber 
screw press during normal maintenance rounds.

FREE INFO – SEE ADVERTISER INDEX



16     TREATMENT PLANT OPERATOR

lab technician who has helped keep the facility in compliance through vari-
ous upgrades while helping reorganize the maintenance program and the 
operations daily manual. 

“We were also fortunate to hire Steve Collomy as a maintenance techni-
cian,” says Demers. “He had worked 17 years with the DPW and had spent 
two years in North Carolina working on a NASCAR team. He’s an excellent 
fabricator and welder, the kind of all-around guy you need in this environment.”

Jon Koestner came on board in a utility maintenance and press operator 
role. A plumber by training, he previously worked for a plumbing contrac-
tor. “We were doing a lot of plumbing work in this plant,” says Demers. “Jon has 
surprised Dan and me with some of the projects he has completed for us.”

Jim Lewis, plant operator and pump station technician, spends two hours 
a day at the Biddeford Pool plant and the balance at the main plant and in 
the field. He also helps with electrical issues, carpentry and handyman proj-
ects. Brian Phinney is the environmental code officer and industrial pre-
treatment coordinator. Steve Demers (no relation to Jeff) is an assistant press 
operator and groundskeeper. 

GETTING TO WORK
The team has made multiple and far-reaching improvements. The big-

gest was a dewatering upgrade that replaced two aging belt filter presses with 
the screw presses. “People had to watch the filter presses constantly and there 
were a lot of breakdowns. They were producing cake at about 15 to 16 per-
cent. We wanted to improve that and save money in hauling.”

The new presses run largely unattended and dewater around the clock, 
spreading out the power consumption as opposed to operating during the 
day shift and driving up on-peak electric power demand. The two presses 

provide redundancy to protect the 
plant’s 40,000-gallon total sludge 
storage capacity.

“We waste about 15,000 gallons 
per day, so we can’t be down for very 
long,” Laflamme says.

“In addition to the screw presses, 
we bought a rotary drum thickener 
(BDP Industries). If we ever get in 
trouble for sludge storage, we’ll be 
able to thicken 1 percent solids waste 
activated sludge to 5 percent and get 
five times the room.”

The team completed the installations in-house with some outside engi-
neering support and with contractors’ help on the concrete and electrical 
work. “Our team did the rest — laying the electrical conduit, all the steel 
work, the piping, the setting of the presses, the conveyors,” Demers says.

 
MORE IMPROVEMENTS

That’s just one example of the team’s ingenuity. They also made changes 
that helped reduce combined sewer overflows (CSOs) to the river. “There 
was a float arm and a modulating gate valve that limited our flow so that the 
plant wouldn’t get washed out,” says Laflamme. “It limited the flow to between 
9 and 10 mgd, above which there were times we would bypass.

“We were comfortable that the plant could handle more flow. So we 
installed a gate valve with an actuator. Now, with remote access from our 
SCADA system, any of our operators can go online and modulate that valve. 
So we’re inclined to take flows of up to 14 mgd, while keeping an eye on our 
blankets. That has cut down drastically on our CSO events.” A 2-million-
gallon CSO capture tank provides further assurance against bypassing. 
“We’ve had maybe two or three events in the past three years,” Demers says.

The team’s other plant improvements include:
• Adding automated valves in the two influent channels so that each 

channel can be closed for maintenance when required. Another valve 

Jeff Demers, 
assistant director of 
Public Works, Waste 
Water Division

‘‘The challenge  

was showing that 

we could do it, and  

do it cost-effectively.  

I can tell you we have 